DATE OF TEST - 19

DISCHARGE BY V NOTCH

Pekght G Wares Afa Ate Abor 26
ntpm  sanng §ew 10 m & rw -
8.0" 1538 450 250 50 Tr i

YIELD TEST OF T/W BY O.P UNIT
DATE OF TEST - 27 12 2043 STATIC Wih - 1524M " G
SAND CONTENTS iR FF (X
Caar g 1Uee Dar Ak 5N S
SAT VAT AN WL P b MY = o
17 (¥ 2 11 0 13 ! ‘

DATE OF TEST -6 0% 2014

'S | SUBS L TANCE OR
NO CHARAL TERICH\
our Hazen. Uni

t1C
i 3\:-"{3:4;"!\4 NTU

3 !‘H e

I T olal Hardness
HEE RN yi
128 {
{iron as (Fe) myg: |

& Chiorides 435 ( G

Resaual B

L Crden

v

(R

& | Mluonide #4
Fimagl

Mate - Al dis

JE

1% are i

YIELD TEST OF TIW BY COMPRESSOR
- WEET

TASTE OF WATER 5V

1528 M

S e PPN
N PP R MARS

ArpHOCY BT s D

CHEMICAL TEST REPORT
i stl

ANCE GR

LIMIT g % A okl
[ MAX ACTuRL NO o © ACTERIETE. (684 MAY
Diasivgs ¥ i
5 ¥ .,Al,)
551085 jemsaton 079
. )
300 188 Mo g
03 o0 01 y g ) £
mai 25 00! 48 tphis b 206 H
i nit
02 1 patrates AN HO 8 PR
! "
00 SR

meteat

Ly M Pt
- e s

®
SCAN

AnyScanner



